
Lansing Board of Water & Light
Drinking Water State Revolving Fund 
Project Plan

Project No. 180593
July 1, 2021

Constructors



Lansing Board of Water & Light
Drinking Water State Revolving Fund
Project Plan

Prepared For:
Lansing Board of Water & Light

July 1, 2021
Project No. 180593

5913 Executive Drive, Suite 100 
Lansing, Michigan 48911

517.882.0383 | fishbeck.comEngineers | Architects | Scientists | Constructors



Table of Contents Fishbeck | Page i

\\FTCH\ALLPROJECTS\2018\180593\IIIA CSO 034D DESIGN\WORK\REPT\DWRF PROJECT PLAN\RPT_DWRF PROJ PLAN 2021_0701_DEF2.DOCX

1.0 Introduction.......................................................................................................................................................1
[...]
\\FTCH\ALLPROJECTS\2018\180593\IIIA CSO 034D DESIGN\WORK\REPT\DWRF PROJECT PLAN\RPT_DWRF PROJ PLAN 2021_0701_DEF2.DOCX

List of Tables
Table 1 – BWL Water Service Area Population Projections...........................................................................................2
Table 2 – Water Storage.................................................................................................................................................4
Table 3 – High Service Pumping at WCPs.......................................................................................................................4
Table 4 – Distribution System Booster Stations.............................................................................................................5
Table 5  – Water Distribution Capital Budget ..............................................................................................................10
Table 6 – Water Production Capital Budget ................................................................................................................10
Table 7 – 034D Project Monetary Evaluation ..............................................................................................................13
Table 8 – 034E Project Monetary Evaluation...............................................................................................................14
Table 9 – 015S Project Monetary Evaluation...............................................................................................................15
Table 10 – Cost Estimate ..............................................................................................................................................20
Table 11 – Monthly Residential Bill Impact..................................................................................................................20

List of Appendices
Appendix 1 Cost Estimates
Appendix 2 Water Quality Concerns
Appendix 3 Public Participation

List of Abbreviations/Acronyms
ACO Administrative Consent Order
AWWA American Water Works Association
BWL Lansing Board of Water & Light
CaCO3 calcium carbonate
CSO combined sewer overflow
DWSRF Drinking Water State Revolving Fund
EGLE Michigan Department of Environment, Great Lakes, and Energy
GIS Geographic Information System
MGD million gallons per day
SESC soil erosion and sedimentation controls
SSO sanitary sewer overflow
WCP Water Conditioning Plant



July 1, 2021 Fishbeck | Page 1

\\FTCH\ALLPROJECTS\2018\180593\IIIA CSO 034D DESIGN\WORK\REPT\DWRF PROJECT PLAN\RPT_DWRF PROJ PLAN 2021_0701_DEF2.DOCX

1.0 Introduction
This Project Plan was prepared on behalf of the Lansing Board of Water & Light (BWL) in Lansing, Michigan to 
obtain a Drinking Water State Revolving Fund (DWSRF) loan from the Michigan Department of Environment, 
Great Lakes, and Energy (EGLE). The loan is for construction of water main improvements in correlation with the 
City of Lansing’s 2019-2023 Wet Weather Control Plan for Combined Sewer Overflow (CSO)/ Sanitary Sewer 
Overflow (SSO) control. This DWSRF Project Plan will focus on the projects scheduled for construction in 2022 and 
2023. These projects include: 

1. Water main improvements within Lansing CSO Subareas 034D, 034E, and 015S

The estimated DWSRF eligible cost for these projects is $19.2 Million. The proposed improvements will replace 
aging water main, valves, associated fire hydrants and appurtenances located within the City of Lansing’s 
Combined Sewer Separation Areas to improve water quality and reliability and to improve flow efficiency and 
public health protection. 

2.0 Project Background
2.1 Delineation of Study Area
The BWL, which is located in Lansing, Michigan, is a regional system supplying water to the City of Lansing and a 
large portion of the surrounding community. The study area includes the BWL service area. The water system 
supplies water for 208,909 retail and wholesale customers. The retail customers include the entire City of Lansing, 
and portions of Alaiedon Township, Bath Township, City of Dewitt, Delhi Township, Dewitt Township, Lansing 
Township, Watertown Township and Windsor Township. The wholesale customers include Lansing Township 
West Side Water, Delta Township and the East Lansing Meridian Water & Sewer Authority (feed to south side of 
Meridian Township). Figure 1 illustrates the BWL service area. Figure 2 presents the major water system 
components, including water treatment facilities and booster stations. 

2.2 Land Use in Study Area
The existing land use in the study area varies greatly from agriculture, residential to heavy residential and 
industrial. All of the Townships and Cities have residential located within. The townships all contain some 
agricultural use. City of Dewitt, East Lansing and Lansing all contain commercial and mixed use. Delta Township, 
Delhi Township, Windsor Township and City of Lansing also contain industrial areas. The City of Lansing 
metropolitan area, in which the proposed project is located, is the industrial, commercial, and institutional center 
for central Michigan. Major existing commercial areas are located along arterial roadways, including Cedar Street, 
Martin Luther King Jr Boulevard, Pennsylvania, Washington, and Michigan Avenues, and in the Central Business 
District. Industrial areas are located along South Washington Avenue, east of Pennsylvania Avenue in southeast 
Lansing, between I-496 and the Grand River, along Sunset Avenue and North Grand River Avenue, and along the 
Larch/Cedar Streets corridor from the Grand River north to the corporate limits. 

Public and institutional properties are distributed across the City, with a concentration in the core downtown 
area. Single and multifamily residential properties and parks fill out most of the remaining areas. Future land use 
and development is generally expected to parallel existing use, while moving toward implementation of Smart 
Growth principles such as: development of existing communities, mixed land uses, walkable neighborhoods, and 
preservation of open space. Land use across the study area can be seen in Figure 3. 

2.3 Population Projections
The City of Lansing’s 2010 population, in which the proposed project is located, was reported at 114,297 by the 
U.S Census Bureau. This was down approximately 4% from 119,100 recorded in the 2000 census, and down by 



July 1, 2021 Fishbeck | Page 2

\\FTCH\ALLPROJECTS\2018\180593\IIIA CSO 034D DESIGN\WORK\REPT\DWRF PROJECT PLAN\RPT_DWRF PROJ PLAN 2021_0701_DEF2.DOCX

just over 10% compared to the 127,321 population recorded in the 1990 census. Michigan is projected to gain 
population at a modest rate of approximately 0.1% per year during the period 2010-2040 (The Economic and 
Demographic Outlook for Michigan, March 2012, Institute for Research on Labor, Employment and the Economy, 
University of Michigan), and Ingham County is expected to slightly exceed Michigan’s projected growth rate. The 
Tri-County Regional Transportation Plan estimates an annual growth rate of 0.4% for the 2010-2040 period. Table 
1 shows the 2010 census population for all of the communities that the BWL services, and projected population 
over the next 5, 10 and 20 years. It should be noted that this represents the population of the entire jurisdictional 
boundary and may not reflect the BWL service territory. 

Table 1 – BWL Water Service Area Population Projections

Census 
Population

Project Planning Period 
Calculated Population 

(5 yr, 10 yr, 20 yr)
Unit of Government 2010 2015 2020 2030
Alaiedon Township 2,894 2,954 3,014 3,134
Bath Township 11,598 11,828 12,058 12,518
City of Dewitt 4,507 4,597 4,687 4,867

City of Lansing 114,297 116,582 118,867 123,437
Delhi Township 25,877 26,397 26,917 27,957

Dewitt Township 14,321 14,606 14,891 15,461
Lansing Township – Retail 8,126 8,291 8,456 8,786
Meridian Township 39,688 40,483 41,278 42,868
Watertown Township 4,836 4,931 5,026 5,216
Windsor Township 6,838 6,973 7,108 7,378
Wholesale – Lansing Twp
Wholesale – Delta Twp 32,408 33,058 33,708 35,008
Wholesale – ELMWSA

2.4 Water Demand
The existing project areas are comprised of residential, commercial, and industrial properties. The proposed 
project areas are largely built out, and not much growth is expected. 

2.5 Existing Facilities
The BWL water supply utilizes groundwater from the Saginaw Aquifer, delivered in varying amounts by deep rock 
wells located throughout the greater Lansing area. BWL has 125 wells that are either in active or out of service 
status, with 7 of those wells are owned by Lansing Township West Side Water. Wells that are out of service are 
for routine maintenance or reduced water usage during the winter. All wells are connected by a system of raw 
water transmission mains to either the Dye Water Conditioning Plant (WCP) or the Wise Road WCP.

The Dye WCP was built in 1939 with a rated capacity of 30 million gallons per day (MGD). In 1949, the plant was 
expanded to 40 MGD, due to an increase in demand. Current treatment consists of two-stage split treatment 
softening, granular media filtration, and chloramine disinfection. Approximately 80% of the incoming 
groundwater undergoes excess lime treatment at pH above 11 in the primary treatment basins to precipitate 
calcium and magnesium hardness as calcium carbonate (CaCO3) and magnesium hydroxide (Mg(OH)2), 



July 1, 2021 Fishbeck | Page 3

\\FTCH\ALLPROJECTS\2018\180593\IIIA CSO 034D DESIGN\WORK\REPT\DWRF PROJECT PLAN\RPT_DWRF PROJ PLAN 2021_0701_DEF2.DOCX

respectively. The primary treatment train is comprised of two rapid mix basins, two flocculation basins (five bays 
each, each containing paddle flocculators), and two settling basins. Ammonia is added to the primary basin 
influent line, and lime is added at the primary rapid mix stage. After water is passed through rapid mix, it flows 
into the flocculation basins where, through the five bays, flocs form and grow in size as they progress towards the 
settling basins. In the settling basins, these flocs settle out and get transferred to the sludge thickening system 
and the clean water overflows to secondary treatment. Settled water from the primary basins is blended with 
untreated groundwater (approximately 20% of the incoming flow) prior to entering the secondary treatment 
basins to reduce the pH of the blended water and to maintain a pH of approximately 9.5 in the finished water 
leaving the plant. This reduced pH also promotes precipitation of excess lime as CaCO3 within the secondary 
settling basins. Sodium hypochlorite and fluoride are added to the secondary basin influent line, and soda ash is 
added at the rapid mix stage of the secondary train. The effluent from the secondary basins flows to final settling 
prior to the sand filters. A polyphosphate/orthophosphate chemical blend is added to the final settling basins as a 
scale inhibitor in the filters and a corrosion inhibitor in the distribution system. The backwash pump supplies 
water to clean the filters. The filter effluent flow is transmitted to one of three finished water reservoirs, which 
supply flow to the high-service pumping stations. This facility has two high-service pumping stations, Dye High Lift 
and Cedar Pumping Station, which operate simultaneously and pump water to the distribution system. Dye High 
Lift contains three high service pumps (and one filter backwash pump) and Cedar contains four high service 
pumps (Pump 1 is directly wired to the generator and Pump 4 is not operable). The residual backwash water is 
sent to the cistern and then reintroduced at the head of the plant. Sludge from the thickener underflow is 
processed through a filter press and hauled off-site for land application and/or reclamation, while the residual 
water is conveyed to the head of the primary basins. The below schematic shows the treatment process through 
the Dye WCP. 

ft GroundWater
(approx. 93 wells)

o
z NaOCLNH3
1/1 °L L l80% of Flow 20% of Flow

5Hometown People. Hometown Power.

John F. Dye 
Water Conditioning Plant

Lime Soda Ash
Primary

Treatment
Secondary
TreatmentV7

USplit Treatment Configuration 
Two complete, interconnected trains 

(two primary, two secondary) 
Design Flow = 40 mgd

Rapid Mix Rapid Mix
Paddle Mixers Paddle Mixers

T T3
3

O

Flocculation Flocculation■oc
2 Basins, 5 Bays per Basin 

Paddle Flocculators
2 Basins , 5 Bays per Basin 

Paddle Flocculators
/-■

3

T TSludge is used for land reclamation 
and agriculture purposes.

■

F
Q.Settling SettlingI 2 Basins 2 Basins

Filter Sludge
Phosphate

blendPress 1

OBackwash Water
Final Settling

4 Basins

H2SiF63 TReservoirs Million
Gallons

Filtration
10 8 Sand Filters 

Filter Rate - 3 gpm/sf 
1160 s/f per Filter

3
Million

Gallons
Surface Wash - Fixed Nozzle 
Sand - 22 inches 
Gravel - 22 inches 
Leopold Underdrain 
Backwash on Time in Service

Million
Gallons

To the BWL 
Distribution System

Finished Water



July 1, 2021 Fishbeck | Page 4

\\FTCH\ALLPROJECTS\2018\180593\IIIA CSO 034D DESIGN\WORK\REPT\DWRF PROJECT PLAN\RPT_DWRF PROJ PLAN 2021_0701_DEF2.DOCX

The Wise WCP was constructed in 1966 in the southern portion of Lansing, Michigan. It has a design capacity of 
10 MGD. Current treatment consists of two-stage split treatment softening, granular media filtration, and 
chloramine disinfection. The general treatment processes are the same as at Dye WCP, but on a smaller scale. 
This plant generally receives water from 21 wells dedicated to this plant, and BWL can send water to Wise from 
an additional 23 wells, depending on demand. Just as at Dye, the raw water is split, 80% primary and 20% 
secondary in which each train consists of two rapid mix basins, two flocculation basins, and two settling basins. 
The remainder of the process mimics that at Dye, ending at four sand filters and finished water piped to a 
reservoir on site. The high service pumping station contains four pumps, which pump water to the distribution 
system. The Wise WCP does not contain any solids processing equipment; the solids are pumped nearly seven 
miles to the Dye WCP for processing. 

The BWL has storage at both of its WCPs and at one of its booster stations. The amount of available storage is 
shown in Table 2 below. 

Table 2 – Water Storage
Location Description Volume
Dye/Cedar North 3.5 3.5 MG
Dye/Cedar South 3.5 3.5 MG
Dye/Cedar East 10.0 10.0 MG
Wise WCP 5.0 MG
Hulett 2.0 MG
Total 24.0 MG

The BWL has high service pumping at both of its WCPs and owns and operates 5 booster stations. Tables 3 and 4 
show its pumping capacity at these sites. 

Table 3 – High Service Pumping at WCPs
Year 
Installed Pump Number

Capacity 
(MGD)

1995 Pump 1 20.0
1995 Pump 2 20.0

Dy
e 

H
ig

h 
Li

ft

1995 Pump 3 10.0
 
 

Pump 1 – Emergency Use  20.0
20.0 Pump 2 12.5

 Pump 3 18.0

Ce
da

r S
t

 Pump 4 15.0
 Pump 1  5.0

5.0 Pump 2 5.0
 Pump 3 10.0

W
ise

 R
d

 Pump 4 10.0



July 1, 2021 Fishbeck | Page 5

\\FTCH\ALLPROJECTS\2018\180593\IIIA CSO 034D DESIGN\WORK\REPT\DWRF PROJECT PLAN\RPT_DWRF PROJ PLAN 2021_0701_DEF2.DOCX

Table 4 – Distribution System Booster Stations

Location
Year 

Installed Pump Number
Pump Install 

Year
Capacity 
(MGD)

Aurelius 1993 Pump 1 1993 6.3
Eifert 1973 Pump 1 1973 6.3

2003 Pump 1 – Fire Pump 2003 2.8
2003 Pump 2 – Fire Pump 2003 2.8
2003 Pump 3 2003 0.2

Windsor

2003 Pump 4 2003 0.2
2000 Pump 1 2000 2.5
2000 Pump 2 2000 2.5
2000 Pump 3 2000 2.5
2000 Pump 4 2000 1.3
2000 Pump 5 2000 0.6

Hulett

2000 Pump 6 2000 0.6
Pump 1 5.0Watertown 

(Out of 
Service)

Pump 2 (impeller 
removed) 0.0

The BWL owns and operates the raw water mains, finished water mains, and water services to the outlet side of 
the water meter including all other appurtenances that make up the distribution system such as booster pumping 
stations, water valves, hydrants, curb stop and boxes, etc. 

The tables and figures below show a high-level overview of the age, material, and size of finished water mains 
within the BWL water distribution system. 



July 1, 2021 Fishbeck | Page 6
